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Add: No.95,Wenlan Road,Qixia District Nanjing ( Headquarter)

fiE: (025) 84636990
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This laboratory is a national legal metrological verification institute. Authorization certificate No. (2017)01022.
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The value of the standard measurmg mstruments used in the test is traceable to the national standard / measurement standard.
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Reference documents for the test
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Main measurement standards used in the test
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Other information of the test:
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Note

This report shall not be reproduced except in full, without the written approval of the laboratory.
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The results are only responsible for the items tested.

3. AEFBRMAENREHELK.

This certificate will be invalid if it is issued without official stamp.
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